CWB .

RERS:
Report No:

ZEBAM

Requester:

=R S

Samole Name:

pAUR =
Part No:

ERES:

Previous part No:

WrEEHHA:
Date of Receipt:

FREER:

Test periods:

NS :
Test result:

el S
Prepared by: Ronghao Jin

Test

I8MBFITHARL20

CWB Electronics (ZhedJiang) Co., Ltd.

Al ik =5
Report

202204040

AR EI:IB
Quality Assurance Department

&EfEas

Connector

TJC25058

2022/3/29

2022/3/29~2022/4/19

=L

Pass

ik EEE
Supervised by: Jingjing Qin

imIaMtEFrAs
CWB Electronics i

"
b=
b
b=

HOE: Z=FHK
Approved by: Zilin Li




W R

r= =
=

Test Report
He = .
REwS: 202204040
Report No.
RS A BIIS: 1 *=i&9mS: CWBDZ-QR-QC-123
=T e R B,
TJC25058
Sample Name Connector Part No:
=B AL EXBETFAHRRAR 2RSS
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
4 =t L& A AL AR 5 8810985 ekt B4 20724008
Producer Add. | No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEm¥E ¥ A ER
65 2022/3/29~2022/4/19
Sample Qty. pes Test Periods
% . 1% M B . ’
Test Location BN X X EHX Test Conditions 25.2°C, 54.5%RH
HRRES  |[eUEEERINITRS.
Sample State |No Damage on surface of test sample in front of test.
K E | HIERETEPS39641G.
Tested Basis | Test According to product specification PS3964.
Ll YE==H
Test instrument:
s NG REWS THEAZU
No. Instrument Name Instrument No. Valid date to
AT A
1 . RERL SY-EG135 2022/4/31
Resistance Meter
e
2 i SY-FC030 2022/11/30
Ergometer
PRIy
3 i SY-FG024 2022/7/30
Universal tensile testing machine
SRRERAITE
4 Temperature & Humidity Cycling Chamber SY-TAT10 p022/12/30
SERERNIeE
5 Temperature & Humidity Cycling Chamber SY-ER'3 B22/8/30
SRRERAITE
6 Temperature & Humidity Cycling Chamber YR 2023/2/28
REMPEHIRIETE
! Temperature & Humidity Cycling &Vibration Chamber 22 2023/3/30
ENEE R 1A LS
8 SRR SY-Z011 2022/7/30
Salt spray Chamber
HERERS
9 Data Acquisition Unit SY-TA106 202214731
E=Es=l=—pvai==N
10 SEIEERRR SY-EG133 2022/4/31
Multi range DC power supply
EahiRana
i Electric vibration table TC-FG018 2022/7130
FryTy Y
12 ,g%it;ﬁt—.ﬁt L= TC-FG023 2022/7/30
Fall concussion test-beds
13 ) ﬂ?é&ﬁ_{){ . TC-EG142 2022/12/30
Transient breaking instrument
BB R ALY
I Aptitude AC/DCVoltage resistance SY-EG062 2022/6/30
==
=R

1 IRERIE RGN ERE"T, BOEHTH, REFH. RO, RELRH. Fk. HEAEFEIL.

2. HFRESHEESRMFTIEEIMRS, REABIRREAFRERL

3. EXHRENIRBERN, BARENEIREZ BE+ABRUPEAAFAERE.
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Test Result

Ao
ffe“pﬁﬁ : 202204040 £S5 CWBDZ-QR-QC-123
Fs KmE MR ER G E HRES T HERYE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
- 1R REN TR AR, M. T
Checking by eyes R EMIE AR
M 108k Plastic part: smooth and flat surface
Eyes-ighi' >10 without discolor, broken, crack, and
- 1> 1. ) ; 4
6.1.1 M emgg. (200-300) Ix 001~0ps  |distortion, etc. _ A &
Appearance | " 200~300) Ix 2EEURAEHM. R . KHRN Pass Pass
S ,ace' (0' 3~0 '5) m. Metal part: bright and even surface
GpBIT 5'09'51 M thod 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
BEEAR R 4G i F MLk 7 RN FLEE IR HBAD
Jﬂ?ﬁlﬁliﬁ HFLEEBY 13 G E :25mm /min) (Insertion force) Max: 9.8N
- - The force of inserting and pulling the wEHh
Insertion contact into and out of the housing (Retention force) Min: 14.7N &
B : 14, 5 . 5
6.1.2 ]:_c;rt(:gg: along the axis shall be measured 001~005 HEH GEEiEBmsg) LRI TR Pass
force for (Testing speed: <25 mm/min.) Retention force
contact GB/T 5095.8 Method 15d / EIA-364- (Test with locking plate) Min:20N
29B
KRN BEEE
Result of test or range of numerical value
BIUnit: N
fiﬁ Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML FA FA FA Tt FA Y , ,
Appearance No damage. No damage. No damage. No damage. No damage.
AN
(Insertion) 3.2 3.0 3.0 3.1 2.8 3.2 2.8 3.0
Max
Fiich A
Socket | (Retention) 27.2 28.3 32.8 30.8 29.7 32.8 27.2 29.8
contact Min
GG H
1) (Test with
locking plate) 41.8 44.8 40.9 42.8 45.4 45.4 40.9 43.1
(Retention)
Min
BB EBR
Name of instrument
equipment
BRI St
Ergometer
30, 323 W
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Test Result

RERS: o=.
Report No. 202204040 FIBWS: CWBDZ-QR-QC-123
Fs M H KMEGRFE HRES HIRER SRR i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
\ 1ERMGRENTRAREER. MiE
B v FREEWERNER.
Checking by eyes Plastic part: smooth and flat
W7 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. A A
6.1.1 Appear)':ance BEBA: (200~300) Ix 006~010 2&BHRELEMm. |4 . TR Fi;ss ;ass
Lamp: (200~300) Ix B HOHURIRS R R4 R B
BmEEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
SRIRETHE S RIS, MEIFEETA
B E BRI FICNREE :25mm /min)
The end of a post shall be pushed in a
direction perpendicular to a wafer. The
$HHEZE N ;
f load required to make the post start . " &
~ 4 NN =
6.14 Post retention moving from the wafer shall be 006~010 19.6N Min. HREBR TR Pass
force . X
measured. (Testing speed: <25
mm/min.)
GBI/T 5095.8 Method 15a / EIA-364-
29B
&5 SR M ESEE
Result of test or range of numerical value
ftﬁe i Sample No.1 No.2 No.3 No4 | Nob5 | No6 | No7 | Nos | Noo | No1o | Max | Min Avg
Sample1 >19.6 >19.6 >19.6 >19.6 >19.6 >19.6 - - - - 0.0 0.0 >19.6
SHIEE S Sample2 >196 | >196 | >196 | >196 | >196 | >19.6 - - - - 0.0 0.0 >19.6
Post
retention Sample3 >19.6 >19.6 >19.6 >19.6 >19.6 >19.6 - - - = 0.0 0.0 >19.6
force (EA{i
Unit:N) Sample4 >196 | >196 | >196 | >196 | >196 | >196 - 1 - - 0.0 0.0 >19.6
Sample5 >196 | >196 | >196 | >196 | >196 | >196 - - - - 0.0 0.0 >19.6
R4
Name of instrument "
equipment
[
T
Frsehi ik
Universal tensile testing machine
o400, 323 W
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Test Result

fff;ﬁ’z;_ 202204040 FHIBHE: CWBDZ-QR-QC-123
Fe RWTIE MR 5% HREHS MASER R g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERMRENTREER. M
B v FRREZWERNTR.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 L surface without discolor, broken,
o3 Eyesight: > 1.0 crack, and distortion, etc. 7N ~
6.1.1 Appoarance | TPE: (200~300) ix 006~010  [2&BHREEHM. Fik . TP Prse Pass
Lamp: (200~300) Ix BN R R R E S
BmEE=E: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
TEEEEG RIS EHEmAI T,
FHMEAG S Mim 7R S S LM BN E
B9 A3 (G ERE :25mm /min)
Pulling load shall be applied to a
EEER{rnakigE |correctly crimped contact and a wire. A
6.1.5 Crimping pull out [The load required to pull the wire out of 006~010 AWG#24: 30N Min. ZRMIENTER ;ass
force the contact or break the wire shall be
measured. (Testing speed: <25
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
HMEE R BUESE E
Result of test or range of numerical value
bl=| .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
EEEBAH
SKIBFE
Crimping kel
pull out Socket | AWG#24 49.2 51.0 49.7 50.1 50.4 51.0 49.2 50.1
force (#fi contact
Unit:N)
R &SRR
Name of instrument
equipment

HEMAT

Ergometer
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Test Result

R

f:fﬁi; 202204040 Fi5HS: CWBDZ-QR-QC-123
Fs &I B NS 755 HRES MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
a5 1R RENTAREER. ME. FF
Checking by eyes R HIIERER.
WA 1.08LE Plastic part: smooth and flat surface
Eyes.igh'.(' >10 without discolor, broken, crack, and
- 1> 1. ) ) 7N A
6.1.1 SR BRE:  (200~300) Ix 011~015  |distortion,ete. - 3 A
Appearance Lamp: (200~300) Ix 2&BRHFRELEM. Sk KAEN Pass Pass
S I 0'3~0 5 ' Metal part: bright and even surface
Gga/'f'ef;(ggﬁ 1 M )ﬂ:n d 1 without rust, oxide, fog and obvious
-1 Method fa physical damage, etc.
HBEACERGTFIFLESEERESEM
BAFRE, MEERBAT BERK
HARESORRE N RERKT RIAARAE i D
o . 25mm/min.) Mo. ofpolss. ‘jiz“;“ Withdraval (Min)..
ﬁz””ﬁig;’;&ﬁﬁ A housing with crimped contacts and T Lt
I IP. 13N
6.1.7 | Insertion force ang | Néader shall be mated and unmated) = 41445 P 1ax gRyERTE| &
) on the mating axis. Initial insertion 1P 23N, Pass
withdrawal force ; ) = e
(without lock) and withdrawal forces and withdrawal = 2
force at 50th shall be measured.
(Testing speed: <25 mm/min.)
GBIT 5095.7 Method 13b / EIA-364-
13B
&5 R A SE
Result of test or range of numerical value
B IUnit: N
T;ZE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML Tt Tt FA FA Rl \ ) ;
Appearance No damage. No damage. No damage. No damage. No damage.
St
E’Aﬁ)\t 21.0 19.9 20.7 20.5 21.3 21.3 19.9 20.7
Insertion 1st(Max)
. EpS:tival
4Pin Retention1st(Min) 10.6 10.9 10.6 11.3 10.2 11.3 10.2 10.7
30Uk S
Retention30st(Min) 9.8 8.8 9.3 9.5 9.0 9.8 8.8 9.3
St
E’Aﬁ)\t 275 27.8 275 27.2 26.1 27.8 26.1 27.2
Insertion 1st(Max)
. EpS:tival
6Pin Retention1st(Min) 13.9 15.9 15.4 14.8 13.5 15.9 13.5 14.7
30Uk
Retention30st(Min) 12.8 13.7 12.0 12.6 13.3 13.7 12.0 12.9
XEREE B
Name of instrument equipment N
-
€
T RERL ST TG %06 0, 3k 23 |

Universal tensile testing machine
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Test Result
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RERS: a.
Report No. 202204040 FI&RS: CWBDZ-QR-QC-123
Fs KNI E M SR s 77 ok HRRS MAREK HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1R R EN A RER, ME
B . FRREMERNER.
Checking by eyes Plastic part: smooth and flat
MH: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A, N
6.1.1 Appearance BBER: (200~300) Ix 016-020 2&BHERELGH. |t . KA ;‘ass ;‘ass
Lamp: (200~300) Ix R RIMA IR K BB % B AR R S A
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BEEER, RREERERL, BR
100mA; HEMIEETERS: RA
(10~55~10) Hz, BMEIETEHR1S
$h, #RIE1.52mm. JEXYZZHIER 5 E
A o ed them 50T Tl
foio?lv?:; Cieb(;;ircs)nszojrf(;;it?ons efcr:: ao Appearance: no damage.
HUHREN X ! ' HEfREEE: 20mQ Max. , ~
- 7 BT =
6.1.8 Vibration period Of 2 hours in each of 3 mutually 016-020 Contact resistance: 20mQ Max. HERBRA TR Pass
perpendicular axes, 100 mA current < R 1S]
) B3R AR URET(E]: 1usec Max
shall be applied. Current interruption: 1psec Max
Frequency: (10~55~10)Hz/min. ption- 14
Cycling time: 1 min.
Amplitude: 1.52mm.
GBIT 5095.4 Method 6d / EIA-364-
28D
45 SR e BESEE
Result of test or range of numerical value
II:ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fi5ifn Fi5ifn Fiif5m Fi5ifn Feisifhn
. R3ugr | 016-020 No damage. No damage. No damage. No damage. No damage. / ! !
N8
Appoarance FIRH FIRH TRt FIRH FiRf
o 1% 1% 1% 5117 5117
HH/E | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
B 37 HR B A )
Current interruption 016-020 <lus <lus <tus <lus <lus / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 4.8 4.7 4.6 4.4 4.5 4.5 - - - - 4.8 4.4 4.5
Sample2 4.7 4.4 4.5 4.8 4.2 4.2 - - - - 4.8 4.2 4.6
RIEAT | Sample3 | 48 4.3 4.3 4.8 4.8 4.3 - - - - 4.8 43 4.8
SRR A Sample4 44 45 43 45 42 4.4 - - - - 45 4.2 49
Contact
resistance Sample5 4.5 4.6 4.2 4.7 4.8 4.8 - - - - 4.8 4.2 5.1
(B
UnitmQ) Sample1 5.4 5.3 5.4 5.0 5.1 5.2 - - - - 5.4 5.0 52
Sample2 5.6 5.0 5.3 5.5 5.0 4.8 - - - - 5.6 4.8 5.2
RIEF | Sample3 5.4 5.2 5.1 5.6 5.3 5.0 - - - - 5.6 5.0 5.2
Sample4 5.3 5.1 4.9 5.2 4.7 5.2 - - = - 53 4.7 5.2
Sample5 5.2 5.4 5.1 5.3 5.4 5.6 - - - - 5.6 51 5.3
BT, 23 W
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BRI BB
Name of instrument
equipment

fiz]

Vibration Tester

WER I

Resistance Meter




Lo

% R

Test Result

RERS: a.
Report No. 202204040 FI&RS: CWBDZ-QR-QC-123
Fs KmE MR ER G E HRRS T HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
1280 REN A RER, ME
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
Eyesight: > 1.0 i i
e EgyeS|g crack, and dlstoﬁlon, etc. N 2
6.1.1 Appearance BEER: (200~300) Ix 016-020 2&RBHRE LG M. |1t . T Pass Pass
Lamp: (200~300) Ix TR IR K FR % R B e S BRI
BEE=E: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
ERRSRHEEL, BXYZZHIER A EEHE
IR (BH18R) , FEMRIEHEU
100mAHRLR
HEHIRE: 490m/s2
HERTE: 11ms
Mate connectors and subject them to the
following shock conditions, 3 times of S THRfA
WS shock shall be applied for each 6 Appearance: no damage. ; &
- - e R 3
6.1.9 Shock directions along 3 mutually 016-020 B 7 AR BT ATE]: 1psec Max GRUBR TR Pass
perpendicular axes, passing DC 100mA Current interruption: 1psec Max
current during the test.(total of 18
shocks)
Test pulse: 490m/s2
Duration: 11ms
GBI/T 5095.4 Method 6c / EIA-364-
27B
KM EE R BUESE E
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Tt Tt Fints Tt Feinthn
e i3ugr | 016-020 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance Rt Rt it Rt Rt
. 5117 5117 1% 5117 5117
HH/E | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
BRI BT Y )
Current interruption 016-020 <lus <lus <tus <lus <lus / / !
BRI BB
Name of instrument

equipment

hEREE

Shock test system

WERIT

Resistance Meter
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Test Result

R

RERS: =
Report No. 202204040 FI&RS: CWBDZ-QR-QC-123
Fs KmE MR ER G E HRRS T HERYE g
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
1ERHRENTREER. M
B v FHEEMERER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
530 Eyesight: > 1.0 crack, and distortion, etc. 78 A
BZAA . ~ ~ A =] (=)
6.1.1 Appearance kel 3 (200~300) Ix 011~015 iﬁﬁﬁﬁﬁjﬁ%ﬂ\ | 9&5}1 Pass Pass
Lamp: (200~300) Ix S AR B B R B R A
EMEEES: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
A= 10X BVIREHEHR 30K o
géﬁﬁfq‘ f/AEﬁJrr;?gﬁ}f K i test L Fiafs
TP cycles for mating and unmating tes Appearance: no damage. A
6.1.10 Durat;ilit at the speed of 10 cycles per minute 011~015 SERRELIE: 20mQ Max HRBEN TR ;‘
Y |GBIT 5095.5 Method 9a / EIA-364- P ax. ass
Contact resistance: 20mQ Max.
09C
HMEE R BUESE E
Result of test or range of numerical value
II;ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feinth Tt Fints Tt Tt
. iRy | 011-015 No damage. No damage. No damage. No damage. No damage. / ! /
MO8
Appearance
swre | 011-015 Fitifh Feitifh Fiiif5n Feitifh Fitifh / / /
waln No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 4.3 4.7 4.3 4.3 4.7 4.2 - - - - 4.7 4.2 4.5
Sample2 4.4 4.7 4.7 4.8 4.7 4.2 - E - - 4.8 4.2 4.7
RIEHT | Sample3 4.2 4.6 4.4 4.2 4.8 4.5 - - - - 4.8 4.2 4.9
SRR A Sample4 42 4.2 45 46 44 4.4 - - - - 4.6 4.2 5.1
Contact
resistance Sample5 4.6 44 4.7 45 4.6 4.7 - - - - 4.7 4.4 5.3
(B
Unit:mQ) Sample1 5.5 5.6 5.1 5.2 5.6 5.3 - - - - 5.6 5.1 55
Sample2 5.5 5.5 5.6 6.0 5.6 5.0 - - - - 6.0 5.0 55
RIfE | Sample3 5.4 5.4 5.4 5.4 5.9 5.4 - - - - 5.9 54 55
Sample4 (5.2 5.4 5.7 5.5 5.4 5.3 - - - - 5.7 5.2 55
Sample5 5.6 5.4 5.5 5.7 5.7 5.7 - - - - 5.7 54 5.6
e
Name of instrument
equipment

RN AT

Ergometer

ey

Resistance Meter

%10 7T, L 23 1
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Test Result

Report No. 202204040 FI®RS: CWBDZ-QR-QC-123
Fs mE MR FGE HRRS HIRER HEREUE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

a3 1ERMGRENTRAEER. ME. FF
Checking by eyes ?E%ZZ%HWEFEE"JQH%
a4 . N Plastic part: smooth and flat surface
MA: 1.0 _ _
Evesiaht: > 1.0 without discolor, broken, crack, and
SR yesight: > 1. distortion, etc & &
6.1.1 B8ER: (200~300) Ix 021-025 o — = =
Appearance . - 2ERHREXLEM. S THREMN Pass Pass
Lamp: (200~300) Ix o b et g
1 o e . HURIR 15 B FL 48 2 B S RS
BmEE: (0.3~0.5) m At
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.1 Method 1a . ’ 109
physical damage, etc.
FRECRAPREERR S, A /N TR B B T
s |
Mate connectors with dry circuit to test 10 mQ Max. (Initial) R &
6.2.1 rei(i)sr;;ancée contact resistance 021-025 20 mQ Max. (Final) GHRUGEI TR Pass
GBIT 5095.2 Method 2a / EIA-364-
23B
25 R BESE
Result of test or range of numerical value
T:EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
S o o o o o
Pistinlvsl F s Fints Fints Fints
Apﬁzimn 021-025 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 4.2 4.3 43 4.6 4.2 4.4 - - - - 4.6 4.2 4.5
FERREEIE
Contact | Sample2 4.8 4.4 4.6 4.4 43 4.6 - - - - 4.8 4.3 4.5
resistanc
e(8fu Sample3 4.3 4.5 4.7 4.6 4.2 4.2 - - - - 4.7 4.2 4.5
Unit:mQ)
Sample4 4.8 4.7 4.6 4.2 4.4 4.5 - - - - 4.8 4.2 4.6
Sample5 4.5 4.6 4.4 4.7 4.6 4.7 - - - - 4.7 4.4 4.6
U/ HEBR
Name of instrument
equipment

Res

AR

istance Meter

11 m, JE23 I
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Test Result

ﬁ:ﬁﬁ%é 202204040 FI®RS: CWBDZ-QR-QC-123
Fs I E MR T A MRS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
= 1ERGRENTREER. ME FF
Checking by eyes BRI LR
WA 1.08LE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
- > 1. ) . ~ ~
611 |, M lmm. (200~300) Ix 021025  |distorton ete. 3 A
Appearance Lamp: (200~300) Ix 2&EBRHFRELFME. S . TAEXN Pass Pass
EN'JEE%'_ (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%ﬁ%ﬁ%%%ﬂﬂﬁo
s Iace' (0' 3~0 ;5) m. Metal part: bright and even surface
GpBIT 509'51 M thod 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
TEMRSREM 4 2 Bk 4k < i8], 500V
DCE EHITI
s mPe  |Apply a voltage of 500V DC between ) " A
6.2.2 | Insulation |adjacent contacts and between 021-025 1388 ,\'\/’I'g l\'\::: élz'mgf)') wRYENTER |
resistance |contacts to ground. ’
GBI/T 5095.2 Method 3a / EIA-364-
21C
SR¥EML A 1B)sk sk < (B0 1100V
AC (BHUE), R R 1 mARI B E1E A, B
[E]1min.
ftEEE  [Apply a voltage of 1100V AC (rms) SN TEEFF IR ~
6.2.3 Withstand [and leakage current of 1mA between 021-025 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GBI/T 5095.2 Method 4a / EIA-364-
20B
KM EE R BUESE E
Result of test or range of numerical value
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt FH Tt FAft Fiitt } ; ;
Appearance No damage No damage No damage No damage No damage
fuie e
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(BHIUNItMQ)
it & Tttt Tttt Tttt Tttt Tttt / / /
Withstand voltage No damage No damage No damage No damage No damage
BERK e

LR BRI
Name of instrument
equipment

S RHBD o phidot

X B AR MR
DC/AC insulation and Dielectric Strength tester

12 v, 23 1
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Test Result

BEGS : 202204040 Fi8H2: CWBDZ-QR-QC-123
Report No. =
Fs M H MR A (e HAEEX SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
a3 1ERMGRENLREBR. ME. F
Checking by eyes HREMIEAHER.
MA: 1.0MLE Plastic part: smooth and flat surface
Eyes.ighi' 10 without discolor, broken, crack, and
& > 1. ) . ~
6.1.1 S lmEg. (200~300) Ix 026.030 |distortion, etc. - - 5 a
Appearance | " 00-300) Ix 2ERURAEFM. S . THEM Pass Pass
BIEE. (03~05) m USRS R SR BTSSR
s Iace' (O' 3-0 '5) m- Metal part: bright and even surface
GFI)BIT 509'51 M thod 1 without rust, oxide, fog and obvious
-1 Method 1a physical damage, etc.
AiEER, BUSRARIFER, WE
EHEE
BF Mate connectors and measure the N
6.2.4 | Temperatur |temperature rise of contact when the 026-030 A30°C Max. HERYENT X lf'
e rise maximum AC rated current is passed. ass
GBI/T 5095.3 Method 5a / EIA-364-
T0A
MRS HEEE
Result of test or range of numerical value
BAIUnit: k
wa"%j‘:r’;ﬁ'tes’%ﬁ No.t | No2 | No3 | No4 | No5 | No6 | No7 | No8 | No9 | No.10 | Max | Min Avg
AWGH#24 2A 11.2 12.4 10.9 12.6 - 12.6 10.9 11.8
LR BB
Name of instrument
equipment

ZEIEERBIR
Multi-Range DC Power Supply

13 U, k23 1
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Test Result

RERS: o=.
Report No. 202204040 FigmS: CWBDZ-QR-QC-123
Fs mE SR SE P S HRES HIRER SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
g3l 1ERGRENTREER. ME.
Checking by eyes TR BNE T .
3 N Plastic part: smooth and flat surface
WA 1.0k . )
Evesiaht: > 1.0 without discolor, broken, crack, and
53R yesight: > 1. distortion, etc & &
6.1.1 BEER: (200~300) Ix 031-035 — 3 =
Appearance : 2ERHRELEM. Sk THE Pass Pass
Lamp: (200~300) Ix gl et
S RE B - BOM AR 45 K% BB % IR AR T S BB
BEE: (0.3~0.5) m e
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBI/T 5095.1 Method 1a . ’ 109
physical damage, etc.
EERLEAR, T (105+2) CH=E ShI: TRt
S E240/ K, BEZIZERP Appearance: no damage.
B (1~2) /NeHE FERREEFR: 20mQ Max.
i Mated connectors exposed to the ) Contact resistance: 20mQ Max. o e N
6.3.1 Heat resistance |condition of (105+2)°C for 240 031-035 #EEFE: 500 MQ Min. HREYRA TR L
hours, recovery time (1~2) hours Insulation resistance:500 MQ Min.
GBIT 5095.6 Method 11i / EIA- fifERE: 1100V Min.
364-17B Withstand voltage: 1100V Min.
&5 R MESE
Result of test or range of numerical value
=i .
tem Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
NN Feinifs Fiiifs Fiiifs Fiiifs Fiiifs
A Y
3R | 031-035 No damage. No damage. No damage. No damage. No damage. / / /
ShAR
. Fiiifs Feiiifn Fiiifs Feiiifs Fiiifs
& -
/s | 031-035 No damage. No damage. No damage. No damage. No damage. / / /
{ixeafE
Insulation resistance | 031-035 >500 >500 >500 >500 >500 / / /
(B AIUNItMQ)
il 031035 | T A5 A5 A5t At ; , ;
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1| 4.5 4.2 4.5 4.7 4.4 4.5 - - - - 4.7 4.2 4.5
Sample2| 4.5 4.8 43 4.4 4.4 4.3 - - - - 4.8 43 4.7
RIEHT | Sample3| 4.6 4.2 4.4 4.7 4.5 4.6 - - - - 4.7 4.2 4.9
JEfmES R Sample4 | 4.4 4.4 4.8 4.7 4.4 4.6 - - - - 4.8 4.4 5.1
Contact
resistance Sample5| 4.5 4.4 4.5 4.2 4.6 4.3 - - - - 4.6 4.2 53
(L
Unit:mQ) Sample1| 5.7 5.1 5.5 5.8 5.4 5.6 - - - - 5.8 5.1 5.5
Sample2| 5.6 5.8 5.1 5.6 5.4 5.1 - - - - 5.8 5.1 5.5
RIS | Sample3 | 5.8 5.1 5.2 5.7 5.4 5.6 - - - - 5.8 5.1 55
Sample4| 5.5 5.4 5.8 5.8 5.6 5.4 - - - - 5.8 5.4 5.5
Sample5| 5.6 5.3 5.7 5.0 5.4 55 - - - - 5.7 5.0 54
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Test Result

RERS _
Report No. 202204040 FBHS: CWBDZ-QR-QC-123
BERE -
LR B BT
Name of instrument
equipment

SIRREAAEHE
Temperature & Humidity Cycling
Chamber

X B A i E MR
DC/AC insulation and Dielectric Strength tester

MRt

Resistance Meter
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RERS: o=
Report No. 202204040 FigmS: CWBDZ-QR-QC-123
Fs KmE NS5 5% HRRS T HERHE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
a5 1R RENTRARER. L.
Checking by eyes FERHMIE TR .
I \ Plastic part: smooth and flat surface
W7 1.0k ) >
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. = &
6.1.1 BRER: (200~300) Ix 036-040 e
Appearance ) 2&BRHERELFEMR,. Sk KRE Pass Pass
Lamp: (200~300) Ix o e o
HREE. (0.3-05) m BN 5 B PR R R R S BRI
o : ' Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBIT 5095.1 Method 1a ; ’ 109
physical damage, etc.
EERIAR, T (-40£2) CHIZ=E SN FedRfR
SHE240/0 0, BERERPH Appearance: no damage.
B (1~2) /NEHE JERUEEME: 20mQ Max.
KR Mated connectors exposed to the Contact resistance: 20mQ Max. y
- 4k T S
6.3.2 Cold resistance [condition of (-40+2)°C for 240hours, 036-040 “usgeafE: 500 MQ Min. HRYRA TR L
recovery time (1~2) hours Insulation resistance:500 MQ Min.
GB/T 5095.6 Method 11j / EIA- fifEBE: 1100V Min.
364-17B Withstand voltage: 1100V Min.
s R BUESEE
Result of test or range of numerical value
IItB:aE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Finth TR th T th TR th TR th
i{3AT | 036-040 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Fci5ifs Fei5its Fei5its Fei5its Fi5its
A A
i/E | 036-040 No damage. No damage. No damage. No damage. No damage. ! / /
Haizra il
Insulation resistance | 036-040 >500 >500 >500 >500 >500 / / /
(B {HIUNitMQ)
i 036.040 | T T T T A , ; ;
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Sample1| 4.4 4.2 4.4 4.8 4.4 4.3 - - - - 4.8 4.2 45
Sample2| 4.3 4.4 4.8 4.3 4.5 4.4 - - - - 4.8 43 4.6
RIGHT | Sample3 | 4.8 47 45 4.6 46 43 - - - - 4.8 4.3 4.7
JERLEBIE Sample4 | 4.2 4.3 4.5 4.5 4.7 4.7 - - - - 4.7 4.2 4.8
Contact
resistance Sample5| 4.3 4.5 4.3 4.7 4.4 4.5 - - - - 4.7 4.3 5.0
(B
UnitmQ) Sample1| 5.2 4.8 4.9 5.3 5.1 4.7 - - - - 5.3 4.7 5.1
Sample2| 4.9 4.9 5.4 4.9 5.2 5.1 - - - - 5.4 4.9 5.1
IS | Sample3| 5.3 5.2 5.2 5.2 5.2 5.1 - - - - 5.3 5.1 5.1
Sample4 | 4.9 4.7 5.1 5.1 5.4 5.4 - - - - 5.4 4.7 5.1
Sample5| 5.0 5.2 4.8 5.5 4.8 5.1 - - - - 5.5 4.8 5.1
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Test Result

FI%RS: CWBDZ-QR-QC-123

BRI E BN
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling
Chamber

X B R E IR
DC/AC insulation and Dielectric Strength tester

WERIT

Resistance Meter
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Test Result

RERS: o=
Report No. 202204040 FigmS: CWBDZ-QR-QC-123
Fs KmE MR ER G E RS T HERYE i
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
=0 1R RENTRARER. L.
Checking by eyes FEBHMERNER.
. \ Plastic part: smooth and flat surface
W7 1.0k ) >
Evesight: > 1.0 without discolor, broken, crack, and
IR yosignt = - distortion, etc & N
6.1.1 BBER: (200~300) Ix 041-045 i £ =
Appearance ) 2ERMHERELSEM. S . KRE Pass Pass
Lamp: (200~300) Ix o e ”
EMEEE: (0.3~0.5) m BRI B B 58 B T S BhE o
R : ' Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GBIT 5095.1 Method 1a ; ’ 109
physical damage, etc.
iR (402)C,
HEXEE (90~95)% S : Feihdn
B RTE240/0 B¢, EUHEIRE Appearance: no damage.
(1~2) IEIEHEE. HEfREEE: 20mQ Max.
BEEHR Mated connectors exposed to the Contact resistance: 20mQ Max. .
3. S . 041-045 . “ NN =
6.3.3 Humidity condition of temperature (40+2)C, “EEEFE: 500 MQ Min. ARMIEN TR L
humidity (90~95)% for 240 hours, Insulation resistance:500 MQ Min.
recovery time (1~2) hours fHEEE: 1100V Min.
GBIT 5095.6 Method 11c /EIA- Withstand voltage: 1100V Min.
364-31B
KNERSHEEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Tt ts Fei5its Fei5its Fei5its Fei5its
A -
AT | 041-045 No damage. No damage. No damage. No damage. No damage. / / /
ShI
. T th T th T th T th T th
i3/ | 041-045 No damage. No damage. No damage. No damage. No damage. ! / /
fuie e
Insulation resistance | 041-045 >500 >500 >500 >500 >500 / / /
(BAIUNitMQ)
i oaioas | FHE T T T FH | , ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1| 4.4 4.4 4.8 4.5 4.5 4.3 - - - - 4.8 43 4.5
Sample2| 4.4 4.7 4.4 4.4 4.5 4.6 - - - - 4.7 4.4 4.7
RIEH] | Sample3 | 4.4 4.8 4.4 4.4 4.7 4.4 - - - - 4.8 4.4 4.9
FEmbea e Sample4 | 4.5 4.7 4.3 4.7 4.8 4.5 - - - - 4.8 43 5.1
Contact
resistance Sample5| 4.7 4.6 4.2 4.3 4.4 4.6 - - - - 4.7 4.2 5.4
(&L
Unit:mQ) Sample1| 5.6 5.4 5.9 5.5 5.5 5.2 - - - - 5.9 5.2 5.6
Sample2| 5.3 5.8 5.6 5.6 5.3 5.9 - - - - 5.9 5.3 5.6
RISF | Sample3| 5.6 5.9 5.4 5.5 6.0 5.2 - - - - 6.0 5.2 5.6
Sample4 | 5.4 5.9 5.3 5.8 6.1 5.8 - - - - 6.1 5.3 5.6
Sample5| 5.8 5.9 5.2 5.1 5.5 5.8 - - - - 5.9 5.1 5.5
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Test Result

FI%RS: CWBDZ-QR-QC-123

BRI E BTN
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling
Chamber

3B R E IR
DC/AC insulation and Dielectric Strength tester

MRt

Resistance Meter

19 U, k23 W




Lo

Test Result

% R

WERS: =
Report No. 202204040 FHRIWE: CWBDZ-QR-QC-123
Fs KmE SN SR R 75 5 HRRS T HERYE g
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
1ERHRENTREER. M
B v FREZMERKNER.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
530 Eyesight: > 1.0 crack, and distortion, etc. 7 A
BZAA . ~. _ A = =] (=)
6.1.1 Appearance iel:l 3 (200~300) Ix 046-050 zﬁ}%#ﬁﬁjﬁ%ﬁ\ At . 9&5}1 Pass Pass
Lamp: (200~300) Ix TR IR K FR 5% R B e S B
EMEEES: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BREERIABANS. REREHES, BT
LB IR -
a) 7E(-5522) CHIIER & F A B 0.5/\Bt;
b) 7£(8522) CHIIER &1 T A E0.5/\Ft;
Ma)Blb)B—MEIF, EELRERERAENT SN Feihdn
RF504h, HHIT2EMERHRE (1~2) h Appearance: no damage.
= (B IR i;l“%*g‘ﬁ hall be tested under th JERREME: 20mQ Max.
mE A ated connectors shall be tested under the ; .
Contact t : 20mQ Max.
6.3.4 Temperature  |following conditions 046-050 éﬁ(z;%f:ﬁﬂriﬁl;ogn'\;g Mir:n ax HERYEATR at&
cycling Temperature °C Duration e T ' .
1 -55+2 0.5h Insulation resistance:500 MQ Min.
2 Room Temp. 5 minutes Max. fHEEE: 1100V Min.
3 +85+2 0.5h Withstand voltage: 1100V Min.
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall be
tested, recovery time (1~2) hours
GB/T 5095.6 method 11d / EIA-364-32C
s Rk BUESEE
Result of test or range of numerical value
Ilfia Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
oA Feiiifn Fiiifs Fi5its Feiiifn Tttt
A X
AT | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Tt Tt T th Tt Tt
i{3/5 | 046-050 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 046-050 >500 >500 >500 >500 >500 / / /
(BAIUNitMQ)
i 046.050 A5 A5 T A5 A5 , ) )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Sample1 4.6 4.4 4.5 4.5 4.3 4.6 - - - - 4.6 4.3 4.5
Sample2 4.2 4.2 4.5 4.4 4.8 4.7 - - - - 4.8 4.2 4.7
RIEAT | Sample3 4.3 4.4 4.7 4.6 4.5 4.7 - - - - 4.7 4.3 4.8
R Sample4 4.6 4.5 4.8 4.8 4.2 4.4 - - - - 4.8 4.2 4.9
Contact
resistance Sample5 4.6 4.3 4.5 4.7 4.7 4.7 - - - - 4.7 4.3 5.1
(B
UnitmQ) Sample1 5.4 5.1 5.2 5.1 5.0 5.3 - - - - 5.4 5.0 5.2
Sample2 4.8 4.8 5.2 4.9 5.4 5.3 - - - - 5.4 4.8 5.2
RIS | Sample3 5.0 5.1 5.3 5.2 5.2 5.4 - - - - 5.4 5.0 5.2
Sample4 5.1 5.1 5.5 5.4 4.9 5.1 - - - - 55 4.9 5.2
Sample5 5.3 4.8 5.2 5.4 5.4 5.4 - - - - 5.4 4.8 5.3

20 U, JLo23 I




RERS:
Report No.

202204040

B oW % R
Test Result

KBRS CWBDZ-QR-QC-123

XER BB
Name of instrument
equipment

BE-EE-REGGAIFEIAEE

Temperature & Humidity Cycling &Vibration

Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

WERIT

Resistance Meter
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Name of instrument

equipment

BB
Salt spray Chamber

Resi

TR
stance Meter

RERS: a.
Report No. 202204040 FI&RS: CWBDZ-QR-QC-123
KNI E M EER G E RS T HERYE i
Item Condition & Method Sample No. Requirement Test Result Conclusion
1280 REN A RER, MbE
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
30 Eyesight: > 1.0 crack, and distortion, etc. 78 A
Appearance BBBA: (200~300) Ix 051-055 26BHERELSEM. S . TF ;a - ;a o
Lamp: (200~300) Ix TR IR K FR 5% R B e S BRI
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
IR RMNIRIEFETEE TR, RAK - o -
R A (5+1)% (B B 4 )M S AL SRR, ﬁ%;éi;lﬁf;ﬁﬁgfﬁigﬁ
£(35+2) CRE TS T AB/NE, A foiokilesidiubesdiss) ol
B RREN R A B A RETRY. %§E@$ﬁﬁ*wﬂ~ﬁmmﬁ
HE ERBREXHETRE (1-2) I Apl;:a:ance' no damage (no &
ms5 ° ~ . 4 3 NN [=]
Salt spray 48. hours spray,.at temp (35:2) C, NaCl 051-055 erosion on material exposed. and HRABR TR Pass
mist concentration (5+1)%. After test lating material. slight erosion on
wash parts and put it into room ambient P 9 . ’ g
for (1~2) hours the cutting surface is acceptable)
GBIT 5095.6 Method 11f /EIA-364- IZARFEM: 20mQ Max.
268 Contact resistance: 20mQ Max.
KRN BEEE
Result of test or range of numerical value
II;EE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tt Tt Fints Tt Tt
SR iRuRy | 051-055 No damage. No damage. No damage. No damage. No damage. / ! /
Appearance| Fiits Fiits F ARt F it F it
R/ | 051-055 No damage. No damage. No damage. No damage. No damage. J / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Sample1 4.4 4.4 4.5 4.4 4.3 4.6 - - - - 4.6 4.3 4.6
Sample2 4.8 4.3 4.6 4.8 4.5 4.7 - - - - 4.8 4.3 5.0
RIEHT | Sample3 4.8 4.3 4.6 4.7 4.7 4.8 - - - - 4.8 4.3 55
SRR R Sample4 46 4.8 43 48 43 45 - - - - 48 43 5.8
Contact
resistance Sample5 4.7 4.4 4.8 45 4.6 4.3 - - - - 4.8 4.3 6.2
(B
Unit:mQ) Sample1 7.2 6.8 6.2 6.9 6.2 6.9 - - - - 7.2 6.2 6.7
Sample2 6.9 7.0 6.3 6.7 6.5 7.4 - - - - 7.4 6.3 6.7
RIEF | Sample3 7.4 5.9 6.2 6.6 6.9 6.5 - - - - 7.4 59 6.7
Sample4 6.2 6.3 6.3 6.4 6.9 7.3 - - - - 7.3 6.2 6.7
Sample5 6.9 6.9 6.9 71 6.8 6.8 - - - - 71 6.8 6.9
LERRE B
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Test Result

RERS: =
Report No. 202204040 FI&HwS: CWBDZ-QR-QC-123
Fs | ®wlma KRG FE HamiRs MIEEXK HERYE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
Bim 1ERGRENTREER. ME FRE
Checking by eyes HMER KR .
WA 1.0k Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. N ~
6.1.1 Appearance F2RF: (200~300) Ix 056-065 2&EBRHRE LB, S . TAEN ;ass ;ass
Lamp: (200~300) Ix 145 K FL 4% B AR TR S B
BmES: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.1 Method 1a damage, etc.
ORI R R EERN IR NI RAR
s, $BKRE (245:5) ‘C, RiE)
AR (4~5) LHE: =295% 5 &
- zE T 3
6.3.8 Solderability | Dip solder tails into the molten solder 056-060 Solder coverage: =95% EGRUBR TR Pass
held at (245+5) °C for (4~5) seconds
EIA-364-52
MRUEIEH: IR R EEIR RN
LDRNIRSHAA P SHIRE (26045)
C; BE) (5+1) #bE, EERFHT
WE (1~2) BT
FTIR#: RE (350+10) C, RiE
fitkEE# | (1~2) seconds
Resistance |Resistance to wave soldering heat: SN . s ; &
- & T =
6.3.9 to soldering |Dip solder tails into the molten solder 061-065 Appearance: no damage. HERBRA TR Pass
heat held at (260+5) ‘C for (5 +1) seconds,
recovery time (1~2) hours
Manual soldering: (350+10)°C for
(1~2) seconds
GBI/T 5095.6 Method 12d / EIA-364-
56A
25 R BESE
Result of test or range of numerical value
E
ltem Sample1 Sample2 Sample3 Sample4 Sample5
Y
FIIRHE >95% >95% >95% >95% >95%
Solderability
I U AR % o - o o o
roo BURRR ARt ARt ARt ARt ARt
y . no damage. no damage. no damage. no damage. no damage.
AR A soldering heat
Resistance to
soldering heat| £ Tyoy TR FAits TR FeAits FAits
Manual soldering no damage. no damage. no damage. no damage. no damage.

LT E R
Name of instrument
equipment

1RR4R

Solder Tester

EEREE

Electric Sodering
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